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Applicant ' EPSILON ELECTRONICS,INC

Manufacturer . DONGGUAN CITY BLUEMAN ELECTRONIC TECHNOLOGY CO., LTD.
Product Name : Sound Table

ST-180MCM-G, ST-180MCM-B, ST-360MCM-G, ST-180TRD-G,
ST-180TRD-B, ST-180AMA-G, ST-180AMA-B, ST-180ARTD-G,

Model No.
ST-180ARTD-B, ST-180RET-G, ST-180RET-B, ST-180MOD-G,
ST-180MOD-B
Trade Mark . SOUNDSTREAM
Input: DC 18V, 3.5A(via adapter input:AC 100~240V,50/60Hz ,1.5A)
Rating(s) © Wireless Output: 5W
USB output: DC 5V, 2.4A
Test Standard(s) : FCC Partl5 Subpart C 2018, Paragraph 15.209
Test Method(s) I ANSI C63.10: 2013

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to
determine the maximum emission levels emanating from the device and the severe levels of the device
can endure and its performance criterion. The measurement results are contained in this test report and
Shenzhen Anbotek Compliance Laboratory Limited is assumed full of responsibility for the accuracy
and completeness of these measurements. Also, this report shows that the EUT (Equipment Under
Test) is technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Receipt Feb. 12, 2019
Date of Test Feb. 12~Apr. 01, 2019
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Prepared By |

(Engineer / Oliay Yang)

§muj Me’j/

% Approved *

Reviewer

(Supervisor / Snowy Meng)

éaé%/ ZLW\?

Approved & Authorized Signer

(Manager / Sally Zhang)
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

Address: 1/F, Building D, Sogood Science and Tect inwei Community <2f>|4ﬂfﬁﬂ&
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1. General Information

1.1. Client Information

Applicant : | EPSILON ELECTRONICS,INC

Address : | 1550 South Maple Ave. Montebello, CA 90640, U.S.A

Manufacturer - | DONGGUAN CITY BLUEMAN ELECTRONIC TECHNOLOGY CO., LTD.

Address | Building B, No.5, Shunxing Five Road, Dajingtou Community, Dalang Town,
Dongguan City, Guangdong Province

Factory - | DONGGUAN CITY BLUEMAN ELECTRONIC TECHNOLOGY CO., LTD.

Address . | Building B, No.5, Shunxing Five Road, Dajingtou Community, Dalang Town,
Dongguan City, Guangdong Province

1.2. Description of Device (EUT)

Product Name . | Sound Table

ST-180MCM-G, ST-180MCM-B, ST-360MCM-G, ST-180TRD-G,
ST-180TRD-B, ST-180AMA-G, ST-180AMA-B, ST-180ARTD-G,
ST-180ARTD-B, ST-180RET-G, ST-180RET-B, ST-180MOD-G,

Model No.
ST-180MOD-B
(Note: All samples are the same except the color, material and appearance,
so we prepare "ST-180MCM-G " for test only.)

Trade Mark : | SOUNDSTREAM

Test Power Supply | © | AC 240V, 60Hz for adapter/ AC 120V, 60Hz for adapter

Test Sample No. . | S1(Normal Sample), S2(Engineering Sample)
Operation Frequency: 111~205KHz

Product . Modulation Type: MSK

Description " | Antenna Type: Inductive loop coil Antenna
Antenna Gain(Peak): 0 dBi

Remark: 1) For a more detailed features description, please refer to the manufacturer’s specifications
or the User’s Manual.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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1.3. Auxiliary Equipment Used During Test

Adapter 1 - | Model: A653-1803500D

Input: 100-240V~50/60Hz 1.5A
Output: DC 18V, 3500mA

Adapter 2 - | Model: QX72W180350D2
Input: 100-240V~50/60Hz 1.5A
Output: DC 18V, 3500mA
Mobile Phone | : | iPhone X

1.4. Description of Test Modes

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration
mode which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 Full load, Wireless charger module

For Conducted Emission

Final Test Mode Description

Mode 1 Full load, Wireless charger module

For Radiated Emission

Final Test Mode Description

Mode 1 Full load, Wireless charger module

Note: (1)Test channel is 0.1184MHz.
(2)All the situation(full load, half load and empty load) has been tested,only the worst situation (full
load) was recorded in the report.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community p\ Hotline
. GUELE @ 400-003-0500
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1.5. Description Of Test Setup

CE
USB
A AC Line
E-1 E-2
EUT Adapter LISN
Mobile
0.7m Phone
Table
0.7m
RE
LUSR
A
E-1 E-2 | AC Line
EUT Adapter
07m Mobile
Phone
0.7m
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community p\ Hotline
Hangch in Distr nzhen, Guang ], China., @ 400-003-0500
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1.6. Test Equipment List
; : Cal.
Item Equipment Manufacturer Model No. Serial No. Last Cal.
Interval
L.I.S.N.
1. Artificial Mains Rohde & Schwarz ENV216 100055 Nov. 05, 2018 | 1 Year
Network
2. EMI Test Receiver | Rohde & Schwarz ESPI3 101604 Nov. 05, 2018 | 1 Year
S ) Compliance
3. RF Switching Unit o RSU-M2 38303 Nov. 05, 2018 | 1 Year
Direction
4. Spectrum Analysis Agilent E4407B US39390582 Nov. 05, 2018 | 1 Year
MAX Spectrum .
5. ) Agilent N9020A MY51170037 Nov. 05, 2018 | 1 Year
Analysis
o . BK1G18G30
6. Preamplifier SKET Electronic b KD17503 Nov. 05, 2018 | 1 Year
Double Ridged Horn Instruments
7. : GTH-0118 351600 Nov. 19, 2018 | 1 Year
Antenna corporation
Bilog Broadband
8. Schwarzbeck VULB9163 | VULB 9163-289 | Nov. 19, 2018 | 1 Year
Antenna
9. Loop Antenna Schwarzbeck FMZB1519B 00053 Nov. 19, 2018 | 1 Year
LB-180400-K
10. Horn Antenna A-INFO F J211060628 Nov. 20, 2018 | 1 Year
11. Pre-amplifier SONOMA 310N 186860 Nov. 05, 2018 | 1 Year
EMI Test Software
12. SHURPLE N/A N/A N/A N/A
EZ-EMC
RF Test Control
13. YIHENG YH3000 2017430 Nov. 05, 2018 | 1 Year
System
14. Power Sensor DAER RPR3006W | 15100041SN045 | Nov. 05, 2018 | 1 Year
15. Power Sensor DAER RPR3006W | 15100041SN046 | Nov. 05, 2018 | 1 Year
MXA Spectrum .
16. i Agilent N9020A MY51170037 Nov. 05, 2018 | 1 Year
Analysis
MXG RF Vector .
17. . Agilent N5182A MY48180656 Nov. 05, 2018 | 1 Year
Signal Generator
18. Signal Generator Agilent E4421B MY41000743 Nov. 05, 2018 | 1 Year
19. DC Power Supply IVYTECH V3605 1804D360510 | Apr. 02,2018 | 1 Year
Constant
ZJ-KHWS80
20. Temperature ZHONGJIAN B N/A Nov. 01, 2018 | 1 Year
Humidity Chamber

Code:AB-RF-05-a

gy Park, SanweiCommunity @ Hotline
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1.7. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 184111

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registed and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration No. 184111, July 31, 2017.

ISED-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (ISED) Innovation, Science and Economic Development Canada. The
acceptance letter from the ISED is maintained in our files. Registration 8058A-1, June 13, 2016.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

1/F, Building D, Sogood Science and Technology Park, Sanwei community, Hangcheng Street, Bao'an
District, Shenzhen, Guangdong, China.518102

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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2. Summary of Test Results
Standard Section Test Item Result
FCC Part 15, Paragraph 15.207 Conducted Emission Test PASS
FCC Part 15, Paragraph ) .
Spurious Emission PASS
15.209(a)(f)

Part 15.203 Antenna Requirement PASS
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. ~d 400-003-0500

Tel:(86)755-26066440 Fax:(86)755-26014772 Email:service @anbotek.com www.anbotek.com
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3. Conducted Emission Test

3.1. Test Standard and Limit

Test Standard FCC Partl5 Section 15.207
Maximum RF Line Voltage (dBuV)
Frequency
Quasi-peak Level Average Level

Test Limit 150kHz~500kHz 66 ~ 56 * 56 ~46 *

500kHz~5MHz 56 46

5MHz~30MHz 60 50
Remark: (1) *Decreasing linearly with logarithm of the frequency.

(2) The lower limit shall apply at the transition frequency.

3.2. Test Setup

Vertical Reference
Ground Plane ~"TestReceiver
y
—nij———

| I |
ISH - I |
L [ y30cm Ll

N T
\H orizontal Reference
Ground Plane

Hote: 1. Supportunits were connected to second LISH.
Z2ZBoth of LISNs[{AMHN] are 80 cm from EUT and at least 80
from otherunits and other metal planes

3.3. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization network
(L.I.S.N.). This provides a 50o0hm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to FCC ANSI C63.10-2013 on Conducted
Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9kHz.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community @ Hotline
] ¢ | |
el:(86)75 2606 0 1x:(86 26014772 Email:service
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The frequency range from 150kHz to 30MHz is checked.

3.4. Test Data

Please to see the following pages

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, SanweiCommunity, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. z_/ 400-003-0500

Tel:(86)755-26066440 Fax:(86)755-26014772 Email:service @ anbotek.com www.anbotek.com
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Conducted Emission Test Data

Test Site: 1# Shielded Room

Operating Condition: Mode 1

Test Specification: AC 240V, 60Hz for adapter

Comment: Live Line

Tem.: 22.6°C Hum.: 42%
Note: Adapter 1
BOLD R

Lamit: —_
AWG: —

M
(i i
R

q | l "'I‘._r-.‘u.'rhllllrl-lllllll.tl|.|I.'-H_h.-__,I-..a.ll,lJ-J.-"'-i‘j"l’*'ﬂl"' i x.,J.l--'f.-rl..||,-.'I'-'-"L1|+"T'|I1{~"'.L'JI'.+'-I'

ANG

i
w150 05 (MHz] 5 30,000
No- | iy | tamavy | @y | vy | dav | ey | o] Rem

1 0.1499( 32.86 19.90 2276 66.00 -13.24 peak

2 0.1499( 21.37 15.90 4127 56.00 -14.73 AVG

3 0.1620( 3459 19.90 5449 65.36 -10.87 peak

4 01700( 2993 19.90 4583 64 .96 -15.13 peak

5 0.1940( 31.03 19.90 2093 63.86 -12.93 peak

6 02180 2764 15.90 47 54 62.89 -15.35 peak

T 02260( 13.50 19.89 33.39 52.59 -19.20 AVG

8 07700( 2892 20.08 4898 56.00 -7.02 peak

9 0.7700( 17.77 20.08 3783 46.00 -8.17 ANG

10 0.8300( 1891 20.07 3898 45.00 -7.02 AVG

11 0.8980( 1420 20.09 3429 45.00 -11.71 AVG

12 1.4080( 7.33 20.13 27 46 46.00 -158.54 AVG
Shenzhen Anbotek Complia nce Laboratory Limited Code:AB-RF-05-a
Address F, Buildin and Technol

Hangc
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: Mode 1
Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 1
BOLD  dBuW
Limit: —_—
AVE: —
1
;I\ |
h\ |
A
] [||"¢ fdﬁ r’lfp\( | |MMMM
i g M ” I W ¥ |
U I |, 1 I bl |y | i - . Il | el || e
A f oo L PO
oo
0150 05 MHz] 6 30,000
Freq. Reading | Factor | Result | Limit | Ower Limit
D Remark
No- | MHz) | @Buv) | (@B) | (dBuv) | dBuv | qamy |CEoer| Rema
1 0.1580| 36.12 19.90 | 56.02 | 85.56 -9.54 peak
2 02260 18.09 19.89 | 3798 [ 5259 -14.81 AVG
3 02700 14.99 19.80 | 3488 [ 5112 1624 | AVG
4 0280 23.28 19.80 | 4317 | 8030| -17.13 | peak
5 02950 13.83 19.89 | 3372 [ 5030 -16.58 | AVG
B 0.3860| 20.27 19.93 | 4020 | 58.15| -17.95 | peak
7 0.2860| 15.59 19.93 | 3552 [ 4815 -12083 | AVG
8 08139 28.41 20.07 | 4848 | 56.00 -7.52 peak
g 0.8300| 17.05 2007 | 3712 | 46.00 -5.58 AVG
10 0.8940| 14.04 2009 | 3413 | 46.00| -11.87 | ave
11 1.2540( 18.97 2013 | 3910 | SE.00| -16.90 | peak
12 24950 13.05 2015 | 3320 | 56.00| -22.80 | peak
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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Test Site:

1# Shielded Room

Operating Condition: Mode 1
Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 1
B0 dBuy
Lamit: —
AVG: —
\ |
|
40
IE
Iy
IR
.|| ar ! M Ill.ll'l_'lrl'\iﬂ 12 peak
TR AT N A LS I | " il
T w 'm‘-"lll"l'"""'.‘III Moty "\-'J"""'""'-"-'."Ir.'-J'!*'..-\..-ll- Ll '-.v--'-"“"""'rw-“'1'"-HILI.-IaI.L--ilul|"'|u-flil1l'||"'ﬁ'llﬁj".ﬁ\l'li
0.0
nI50 05 [MHz) & 30,000
Freq. Reading Factor | Result Limit | Ower Limit
D Remark
No- 1 MHz) | @Buwv) | @B) | @Buv) | dBuv | @By |Coeoor| Fem
1 0.1580| 34.48 19.90 5438 65.56 -11.18 peak
2 04740 1337 19.90 3327 54 76 -21.49 AVG
3 02700| 1877 19.89 38.66 61.12 -22.46 peak
4 0.3820| 18.50 19.93 3843 38.23 -19.80 peak
5 0.3860| 15.03 19.93 3496 4815 -13.19 AVG
6 06340 1931 20.02 3933 56.00 -16.67 peak
T 06419 527 20.02 2529 46.00 -20.71 AVG
8 1.2540| 1367 2013 33.80 6.00 -22.20 peak
9 128201 0.1 2013 20.44 46.00 -25.56 AVG
10 39260| D66 20.18 2084 46.00 -25.16 AVG
11 40700 11.78 2018 31.96 6.00 -24.04 peak
12 49500 D.35 2021 20.56 46.00 -25.44 AVG
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address F, Buildin Sogood Science and Technology Park, Sanwei Community py Hotline
in Distric nzh ua . China, @ 400-003-0500
Fax:(86)755-26014772 service @anbotek.com www.anbotek.com
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1# Shielded Room
Mode 1

Test Site:

Operating Condition:

Test Specification:

FCC ID: 2APNM-ST

AC 120V, 60Hz for adapter

Page 15 of 37

Comment: Neutral Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 1
BLO  dBuN

Limik:

AV

st

'I'-'-'-.'.-:l_--.'i'r'1'|-'|'|:II'.'.|,|.‘._,|'.“}_M|__,|| .J'. _,I__L.'l. ,J..r.*""".-,._ "d-"‘Ll'l.l.I.in. ﬂh,jlhh,lﬁ"'"ﬁﬂ-mll }r.rhun

i
LRI} 0 [MHz] 1] A0000n
No- | urin | amoy | @B | @sowy | aBov | s | oo | Remn
1 01300 3535 19.90 55.23 65.99 -10.74 peak
2 01500 2254 19.90 4244 55.99 -13.55 AVG
3 0.1819| 2962 19.90 4952 6435 -14 .87 peak
4 022601 11.89 19.89 31.78 22.59 -20.81 AVG
3 03860 1812 19.93 38.05 38.15 -20.10 peak
6 03860 1541 19.93 3534 4815 -12.81 AVG
T 06300 2144 20.02 41.46 56.00 -14.54 peak
i 064159 6.65 20.02 26.67 46.00 -19.33 AVG
9 12700( 1539 2013 35.52 26.00 -20.48 peak
10 1.3540( 1.7 2013 21.84 46.00 -24 16 AVG
11 39300 1125 2018 31.47 56.00 -24 53 peak
12 5.8500( 748 20.23 2771 20.00 -22.28 AVG
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Buildin Sogood Science and Technology Park, SanweiCommunity Hotline
in D.islr:. nzh ua , China. . @ 400-003-0500
Fax:(86)755-26014772 service @anbotek.com www.anbotek.com
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Conducted Emission Test Data

Test Site: 1# Shielded Room

Operating Condition: Mode 1

Test Specification: AC 240V, 60Hz for adapter

Comment: Live Line

Tem.: 22.6°C Hum.: 42%
Note: Adapter 2
L0 dBuY

Lamit: —
ANG: —

-

i ) .. i | N
‘fl'." Wit .Illlllfl"""'r\n.,rﬁ'ﬂ""‘..l""'-“-\|-x-,.---|.n_._|m.-._.m. |ll,_._\.-‘r'hw-,,,|!..v.“u WJ....L.IJL,ll_.h JLL”‘”” If s

na
0150 05 (MHz) & 30,000

o [ ooy [eemivo | T | ety | s | ey oo e

1 01500 2742 19.90 47 32 65.99 -18.67 QP

2 01740 1442 19.90 3432 5476 -20.44 AVG

3 01860 2342 19.90 4332 B4.21 -20.89 aP

4 03379 17.07 19.91 36.98 5825 -22 27 ap

5 03379 8B4 19.91 2855 4925 -20.70 AVG

6 05080 1912 15.98 35910 56.00 -16.90 ap

T 050801 1111 19.98 31.09 46.00 -14.91 AVG

8 08740 10.32 20.09 30.41 56.00 -25.59 QP

9 08740 3.33 20.09 2342 46.00 -22 .58 AVG

10 366201 951 2017 29 68 56.00 -26.32 aP

1 259900 &3 20.28 26.59 50.00 -23.41 AVG

12 27.0340| 683 20.28 26.91 50.00 -23.09 AVG
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address F, Building D, Sogood Science and Technol

. China, 400-003-0500
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: Mode 1
Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 2
B dRuY
Limit: —_—
AVE: —
\ |
\ |
40 2 &
1
I | I
i 3 z ;
v _-% 1 ! H
RITSa I ]I'l || b 2 | prak
) ill'__lwf-"H'l .ﬁ fl'ﬁ..J|..‘.1'l“"”'”\".~ Jﬂl-.mlll -...-“,“-njh-v‘f"“l P SR "“"*-I--.-L,'I-,J#||I.']_.1_.| |h||||j [ 1P
i
0150 05 MHz] 5 0,000
Freq. Reading | Factor | Result | Limit | Qwer Limit
D R rk
Mo. | mHz) | @Buv) | (@B) | (@Buv) | dBuv | @By || Feme
1 0.3060] 10.04 19.89 | 20093 | s00B| 2015 | AVG
2 0.3540] 19.01 19.91 3892 | 5887 -19.95 apP
3 0.4980| 19.90 19.98 | 39.88 | 5603 | -16.15 apP
4 0.4980| 13.50 19.98 | 3348 | 4603 | -1255 | AVG
5 0.8700| 11.80 20,09 | 3169 | 56.00( -24.31 QP
[ o.8700| 391 2009 | 2400 | 4600| -2200 | AVG
7 15140 10.00 20.13 | 3013 | 56.00| -25.87 apP
8 26180 1022 20.15 | 3037 | sB00| -25.63 apP
g 4320] 272 2019 | 2291 | 4600| 2309 | ave
10 57580| 17.00 2023 | 3723 | 6000| -2277 apP
11 57580] 14.10 2023 | 3433 | s000| -1567 | AVG
12 26.3380| 6.71 2028 | 2699 | so00( -23.01 AVG
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technol

. China, 400-003-0500
D anbotek.com www.anbotek.com

Hangche

y Park, Sanwei Community @ Hotline
“
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Test Site: 1# Shielded Room
Operating Condition: Mode 1
Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 2
BILD  dBuW
Limik: —
AVG: —_—
\ |
;\
|
40 3
AV 1
'I.F PRA 1N il Iz
[ I |I ) | r oh peak
Jub |
U gy ] i
rRr e | | ol j :
II[‘ J l l' ll h"'"ﬂ-ln'ﬂrlllllllllrlquwh"l‘hrﬂ'rm"’I"l'v".""-'l.---la.-t-wr'.'z'-«- _.,L_.-- -"I"I'u-.-'-J Ila\.n.w--\.'.-‘l.--_-ILqJ-.-. -I...l LLLHHIJILIII o
oo
0.150 05 [MHz) & F0.000
Freq. Reading | Factor | Result | Limit | Cwer Limit
D Remark
No- | MHz) | @Buv) | (@B) | (@Buv) | dBuv | (amy |Comeer| Rema
1 0.1500( 30.19 19.90 | 5009 | 6599 | -15.80 QP
2 0.1740( 14.80 19.90 | 3470 | 5476 | -20068 | AVG
3 0.2140( 19.10 1990 | 3%.00 | 63.04 | -24.04 ap
4 D4080( 9.91 1904 | 2085 | 4773 -17.88 | AVG
5 04300 11.38 1995 | 3133 [ 4725 -15.92 | AVG
B 0.4500( 14.41 19.96 | 3437 | 4687 | -1250 | AVG
7 04700 15.64 1997 | 3561 | 4651 | -10.90 | AVG
8 0.4740( 2023 1997 | 4020 | 5644 | -16.24 ap
g 05740 960 2000 | 2960 | 56.00 | -26.40 QP
10 40739 1078 2018 | 3096 | 56.00 | -25.04 QP
11 6.1060( 14.90 2024 | 3514 | 60.00 | -24.86 ap
12 g.1060( 1227 2024 | 3251 | sooo| 1749 [ Aave

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a

F, Buildin

Address

Hangche

D, Sogood Science and Technol

y Park, SanweiCommunity
, China.

D anbotek.com

m Hotline
é/ 400-003-0500

wWw
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: Mode 1
Test Specification: AC 120V, 60Hz for adapter
Comment: Neutral Line
Tem.: 22.6°C Hum.: 42%
Note: Adapter 2
RO By
Limit: —
ANGE o
\ |
K |
“
i 0 : ]
Al '1."‘.'1 ll I | T f I
II .'..l"'fu.' i I peak
Ir.'l'..u-.'.|'..:.I1f.l..|. l Ir.”'. .Ih | I | |I. |
AL L fﬁ.wu'h']'ll.' B -L....,....L.J_,___*_r_‘_h_l,ll it bt L S .Iﬁﬂmd..l,l."-l-ll N s
oo
0,150 15 MHz] & 0000
Freq. Reading | Factor | Result | Limit |Ower Limit
D Remark
No- | mHz) | @Buv) | (@B) | (dBuv) | dBuv | (aBy |Coreer| Rema
1 0.1539| 2573 19.90 4583 | B5.78 | -20.15 ap
2 0.3850| 10.33 19.93 3026 | 4815 | -17.89 AVG
3 0.4080| 1058 19.94 ans2 | 4773 | AT AVG
4 042680 13.33 19.95 3328 | 4733 | -14.05 AVG
5 0.4540| 1869 19.958 3865 | 46.80 -8.15 AVG
[ 0.4740| 21.83 19.97 4180 | 5644 | -14.54 apP
7 0.4740| 18.03 19.97 3800 | 46.44 844 AVG
8 0.5780| 1040 20.00 3040 | SE00| -25.80 ap
3 1.8020| 9.02 20.14 2916 | 56.00 | -26.84 ap
10 54060 12.44 20.22 3266 | 50OD| -27.34 apP
11 S.4080| 955 20.22 2977 | 5000 | -20.23 AVG
12 27.3820( 12.41 20.28 3289 | BoOD | -27.31 ap
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address F, Building D, Sogood Science and Technology Park, SanweiCommunity py Hotline
1n Distric nzh ong, China. @ 400-003-0500

Fax:(86)75¢

service @anbotek.com www.anbotek.com
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4. Radiation Spurious Emission and Band Edge

4.1. Test Standard and Limit

Test Standard |FCC Part15 C Section 15.209 and 15.205
Frequency Field strength Limit Remark Measurement
(MHz) (microvolt/meter) (dBuV/m) distance (m)
0.009MHz~0.490MHz 2400/F(kHz) - - 300
0.490MHz-1.705MHz 24000/F(kHz) - - 30
1.705MHz-30MHz 30 - - 30
Test Limit 30MHz~88MHz 100 40.0 Quasi-peak 3
88MHz~216MHz 150 43.5 Quasi-peak 3
216MHz~960MHz 200 46.0 Quasi-peak 3
960MHz~1000MHz 500 54.0 Quasi-peak 3
500 54.0 Average 3
Above 1000MHz
- 74.0 Peak 3
Remark:
(1) The lower limit shall apply at the transition frequency.
(2) 15.35(b), Unless otherwise specified, the limit on peak radio frequency emissions is 20dB above the
maximum permitted average emission limit applicable to the equipment under test. This peak limit applies to
the total peak emission level radiated by the device.

4.2. Test Setup

Turmntable

\ EUT Tm
0.lm
o m— A
Ground Plane Coaxial Cable 2

Figure 1. Below 30MHz

Test
Recever

Code:AB-RF-05-a
@ Hotline

“ 400-003-0500
www.anbotek.com

Shenzhen Anbotek Compliance Laboratory Limited

Address: 1/F, Building D, Sogood Scier
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Hangch
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e 3m
Turntable lm to 4m

Test \ | EUT )
Receover | _ o} 0im -
| o g

Ground Plane % Coaxial Cable
Figure 2. 30MHz to 1GHz
— 0 Jm __ I

Turniable Tast

\ EUT / Recewver
m to 4m /
0.lm —

E J
Ground Plane Coaxial Cable /

Figure 3. Above 1 GHz

- -

4.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.1m above the ground plane.

For above 1GHz: The EUT is placed on a turntable, which is 0.1m above the ground plane.

The turn table can rotate 360 degrees to determine the position of the maximum emission level. The
EUT is set 3 meters away from the receiving antenna which is mounted on a antenna tower. The
antenna can be moved up and down from 1 to 4 meters to find out the maximum emission level. Rotated
the EUT through three orthogonal axes to determine the maximum emissions, both horizontal and
vertical polarization of the antenna are set on test. The EUT is tested in 9*6*6 Chamber. The device is
evaluated in xyz orientation.

For 9kHz to 150kHz, Set the spectrum analyzer as:
RBW = 200Hz, VBW =1kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 150kHz to 30MHz, Set the spectrum analyzer as:
RBW = 9KHz, VBW =30kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

2 and Technology Park, SanweiCommunity p\ Hotline
Guangdong, ( a. z_/ 400-003-0500

Fax:(86)755-26014772 Email:service @anbotek.com www.anbotek.com

Address: 1/F, Building D, Sogood Scier
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For 30MHz to 1000MHz, Set the spectrum analyzer as:

RBW = 100kHz, VBW =300kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

4.4. Test Data
PASS

Note: The data is in TX mode, and this is the worst mode.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community p\ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. ~d 400-003-0500

Tel:(86)755-26066440 Fax:(86)755-26014772 Email:service @anbotek.com www.anbotek.com
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Test Results
(Between 9KHz — 30MHz)

Job No.: SZAWW190212001-03
Standard: FCC PART15C _3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.7°C/51%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 1
1400 dBuh
Limik: —_—
M.angin: —
3
To
4 5
EWW
iR
nona MHz] 30000
Frequency | Read Level A;nte:ma Cable Loss Il’:reatmp Lewvel Limit Ower Limit Detector degree
actor ACTOr . .
(MHz) (dBuv) , (dB) (dBuV/m) | (dBuVim) (dB)
(dB/m) (dB) (dge)
0.0177 37.56 19.28 2.53 0 59.37 142 .48 -83.11 Peak 268
0.0177 30.16 19.28 2.53 0 51.97 122.48 -70.51 AV 268
0.0592 36.81 19.30 2.54 0 58.63 132.05 -73.40 Peak 64
0.0592 28.49 19.30 2.54 0 50.33 112.05 -61.72 AV 64
0.1184 61.11 19.30 2.54 0 82.95 126.07 -43.12 Peak 301
0.1184 51.38 19.30 2.54 0 73.22 106.07 -32.85 AV 301
0.1751 27.99 19.53 2.59 0 50.11 122.69 -72.58 Peak 129
0.1751 19.41 19.53 2.59 0 41.53 102.69 -61.16 AV 129
0.3659 30.55 19.53 2.59 0 52.67 116.32 -63.65 Peak 185
0.3659 21.36 19.53 2.59 0 43 48 96.32 -52.84 AV 185
1.5700 15.59 19.53 2.59 0 37.71 63.69 -25.98 QP 27

Remark: According to FCC PART 15.209 (d), the emission limits for the frequency bands 9-90 kHz, 110-490
kHz and above 1000 MHz, Radiated emission limits in these three bands are based on measurements
employing an average detector.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
c | Science and Technology Park, SanweiCommunity »\ Hotline
. jong, Cl @ 400-003-0500

e @anbotek.com www.anbotek.com
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(Between 9KHz — 30MHz)

Job No.: SZAWW190212001-03
Standard: FCC PART15C _3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.7°C/51%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 2
1400 dRuwh
Limik: —
M angin: —_
:
il
4 ]
EWWW
il ]
0 MHz] 30,000
Antenna Preamp - -
Frequency | Read Level Fact Cable Loss Fact Level Limit Over Limit Detector degree
actor actor
MHz dBuV dB dBuV/m dBuV/m dB
(MHz) ( ) (dB/m) (dB) (dB) ( ) | ( ) (dB) (dze)
0.0173 7.4 19.28 2.53 0 59.25 142.48 -83.23 Peak 251
0.0173 30.11 19.28 2.53 0 51.92 122.48 -70.56 AV 251
0.0589 16.63 19.30 2.54 0 58.47 132.05 -73.58 Peak 50
0.0589 28.52 19.30 2.54 0 50.36 112.05 -61.69 AV 50
0.1184 61.09 19.30 2.54 0 82.93 126.07 -43.14 Peak 315
0.1184 51.35 19.30 2.54 0 73.19 106.07 -32.88 AV 315
0.1755 27.94 19.53 2.59 0 50.06 122 69 -72.63 Peak 133
0.1755 19.55 19.53 2.59 0 41.67 102.69 -61.02 AV 133
0.3661 30.24 19.53 2.59 0 52.36 116.32 -63.96 Peak 187
0.3661 21.30 19.53 2.59 0 43.42 96.32 -52.90 AV 187
1.5709 15.43 19.53 2.59 0 37.55 63.69 -26.14 QP 19

Remark: According to FCC PART 15.209 (d), the emission limits for the frequency bands 9-90 kHz, 110-490
kHz and above 1000 MHz, Radiated emission limits in these three bands are based on measurements
employing an average detector.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
c | Science and Technology Park, SanweiCommunity »\ Hotline
. jong, Cl @ 400-003-0500

e @anbotek.com www.anbotek.com
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(Between 30MHz —1000 MHz)

Job No.: SZAWW190212001-03 Polarization: Horizontal
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 1
BOLO  dBuNIm

0

G0

5N Mangin -6l |

|
4an |

i} : | R ;\/‘M
L

in
o
w000 A0 50 G0 70 MHz] 200 a0 SO0 GO0 FUD 1000000
Freq. Reading Factor Result Limit |Ower Limit Height | degres

No. {(MHz) (@BuY) | (dBim) |(dBuvim)|@Buvimy| (@B) |P==| em) | (seg [ REmE

1 S584074| 4356 -16.15 2741 40.00 -12.59 Qp 300 0

2 117.7725| 5675 -22 65 3410 43.50 -9.40 Qap 300 G5

3 151.8632| 59.59 -22.94 36.65 43.50 -6.85 Qp 300 127

4 176.2686| 5628 2131 3497 43.50 -8.53 Qp 300 196

5 217.5443| 57.34 -20.75 36.59 46.00 -9.41 Qp 300 269

[ 2732341| 5487 -19.34 3553 46.00 -10.47 Qp 300 360
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F d and Technology

Park, SanweiCommunity p\ Hotline
, Chi 2/ 400-003-0500

vice @anbotek.com www.anbotek.com

Hangche » Guangdor

Tel:(B6)755-2606644 Fax:(86)755-26014772 Emai
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Job No.: SZAWW190212001-03 Polarization: Vertical
Standard: FCC PART15C _3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH) 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 1
BOLO  dBuMSm
]
(4]
50 Magin -6 (B
| |
" i L—
4 2| R
o
i Ww/.rﬂh ;
20
in
oo
000 40 50 B0 70 [MHz] 300 400 SO0 GO0 FOD  10DBO.DOO
Freq. Reading | Factor | Result Limit | Ower Limit Height | degree
Ne. {MHz) (@Buv) | (dBim) |(dBuvim)|@Buvim)| @By |PF=| (em) | (deg) | FEmeK
1 59.963%| 47.08 -15.23 31.85 40.00 -8.15 Qp 300 0
2 82.9385| 51.69 -18.15 3354 40.00 -6.46 Qp 300 75
3 150.03738| S57.78 -19.04 38.74 43.50 -4 TG ap 300 125
4 168.7093| 53492 -18.21 35.71 43.50 -7.7T9 ap 300 196
5 2416763 4448 -14.75 2973 45.00 -16.27 Qp 300 269
g CS0.84B0| 34497 -11.80 23.07 46.00 22493 ap 300 360
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. “ 400-003-0500

Tel:(86)755-26066440 Fax:(86)755-26014772 Email:service @anbotek.com www.anbotek.com




Anbotek EoaiTmpl|

Product Safety Anbotek Testing

Report No.: SZAWW190212001-03 FCC ID: 2APNM-ST Page 27 of 37
Job No.: SZAWW190212001-03 Polarization: Horizontal
Standard: FCC PART15C _3m Power Source: AC 240V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 1
BOLD  dBuVIm
0
G0
5 Mg -6 dH [
] |
4n T
[ %
an :
1
20
1]
0o
3. oo A0 S0 (71— ] [MHz) 300 400 SO0 600 FO0 TN (RO
Freq. Reading | Factor | Result Limit |Ower Limit Height | degres
No- | marz) | @Buv) | (aBim) |(dBuvim)|@Buvim)| (@B) |P=°| (om) | (o) | REm
1 TEEB463) 4415 -21.35 2280 40.00 -17.20 QP 300 0
2 1050873 50.31 -20.93 2938 43.50 -14.12 QP 300 63
3 160.0645| 50.56 -22.51 28.05 43.50 -15.45 Qp 300 129
4 1732051 55.78 -21.23 3455 43.50 -8.95 Qp 300 197
5 2118977 5572 -20.65 35.04 43.50 -3.46 QP 300 265
6 470.5232| 4024 -13.85 2636 45.00 -19.64 QP 300 360

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community @ Hotline
Hangcheng Stree 0's istri Shenzhen, Guangdong, China. v 400-003-0500

Tel:(86)755-26

55-26014772 Email:service @ anbotek.com www.anbotek.com
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Job No.: SZAWW190212001-03 Polarization: Vertical
Standard: FCC PART15C _3m Power Source: AC 240V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 1
BO.0 B
70
1]
50 Magin -6 g [
|
4n - |
P'm"wﬁmw' I
3“ o -5
20
1n
0o
3000 L1} S0 [ ] [MHz] 300 400 G000 G600 FO0 T OO0 oo
Freq. Reading | Facior | Result Limit |Ower Limit Height | degres
No- | mHz) | (@Buv) | (aBim) |(dBuvim)|i@Buvim)| @By [TEET| fem) | (e | PEME
1 30.5306| 4853 -16.06 3247 40.00 -7T.53 ap 300 0
2 507637 | sDA7 -14 88 3529 40.00 -4 71 QP 300 96
3 63.0539| 51.80 -16.37 3543 40.00 -4 57 ap 300 126
4 &0.7857 | 51.31 -18.94 3237 40.00 -7.63 QP 300 195
5 164 3301 5410 -18.36 3574 43.50 -7.76 apP 300 255
6 2118977 5263 -16.09 36.54 43.50 -6.96 QP 300 360
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Scier and Technology

e

inwei Community p\ Hotline
€ 2/ 400-003-0500

Fax:(86)755-26014772 Email:service @anbotek.com www.anbotek.com
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Job No.: SZAWW190212001-03 Polarization: Horizontal
Standard: FCC PART15C 3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 2
BOLO  dBuv/m
i
41}
1] Mangin -6 il
[
40 | & 3 :
J ,/ Wm"‘
an .
2n
n
no
Ju. 00D 40 (1] (71— 1] [MHz) E1] 400 S00 GO0 FO0 TO00. D00
Freq. Reading Factor | Result Limit [Owver Limit Height | degres
No. {MHz) (dBuv) | (dBim) [(dBuVim)|{dBuvim)| (dB) Detector | omy | (geg) | PEm
1 26.6547| 5342 -21.19 3223 40.00 -T.07 ap 300 0
2 97.7199| B0.05 20086 | 39.39 43.50 -4.11 Qr 300 74
3 129.6950| 60.51 -23.42 3709 43.50 -G.41 apP 300 152
4 141.5777| 57.44 -23.20 3424 43.50 -9.26 ap 300 211
5 208.2148| 54.60 20084 | 33.96 43.50 -9.54 apP 300 | 296
6 2582338 5903 -189.70 3933 46.00 -G.67 apP 300 360

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a

Address: 1/F
Hangcheng Street, Bao'an District, Shenz

Tel

, Building D, Sogood Science
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n, Guangdong, China.

(B6)755-26066440 Fax:(86)755-26014772 Email:service @anbotek.com
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Job No.: SZAWW190212001-03 Polarization: Vertical
Standard: FCC PART15C _3m Power Source: AC 120V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH) 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 2
BOLD  dBulAm
70
&0
50 Magin -6 g
[
40 - ] - I
M, RN R 4
S et iy
an W V
20
in
oo
w000 A0 50 G0 70 [MHz) 300 400 S00 GO0 70D 1000.000
Freq. Reading | Facior | Result Limit |Ower Limit Height | degres
Ho. (MHz) @Buv) | (dBim) |(dBuvim)|i@Buvim)| (@B) || fem) | (geq) | REma
1 539763 4819 -14 .94 33.25 40.00 -B.75 ap 300 ]
2 G0.0806| 5440 -19.19 3521 40.00 -4.79 QP 300 65
3 97 .1148| 4984 -14 69 3515 43.50 -8.35 ap 300 124
4 1285630 51.59 -18.32 3327 43.50 -10.23 QP 300 199
S 1614742 5358 -18.47 3511 43.50 -8.39 aP 300 283
6 20582148 5047 -16.23 3424 43.50 -9.26 QP 300 360
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F, Building D, Sogood Science and Technology Park, Sanwei Community @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. “ 400-003-0500
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Job No.: SZAWW190212001-03 Polarization: Horizontal
Standard: FCC PART15C _3m Power Source: AC 240V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 2
BOLO  dBuvAm
T
1]
50 Mangin -E {8 [
|
4n | 2
[
i | ;4 2 B
» | o o]
2n
10
o
30 40 a0 [ ] [MHz) 300 400 a0 GO FOn TR0 RRE
Freq. Reading | Factor | Result Limit [Ower Limit Height | degres
No. {MHz) (@BuY) | (dBim) |(dBuvim)|@Buvim)| (dB) |°=| fem) | fgeq) | FEm
1 55.4405( 4659 -16.20 | 30.39 40.00 961 QP 300 o
2 97 9899 5ST.66 -20.64 3702 43.50 -6.48 QP 300 74
3 1296950 S6.41 22342 | 3299 43.50 -10.51 QP 300 | 152
4 1403421 5478 -23.22 31.56 43.50 -11.94 QP 300 21
5 2569712 53.99 -19.58 | 3441 46.00 -11.59 QP 300 | 295
6 31959370( 4864 -16.45 3216 46.00 -13.84 QP 300 360
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Job No.: SZAWW190212001-03 Polarization: Vertical
Standard: FCC PART15C _3m Power Source: AC 240V, 60Hz for adapter
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3°C/55%RH
Test Mode: Mode 1 Distance: 3m
Note: Adapter 2
BOLD  dBuVIm
0
G0
5 Mg -6 dH i
| |
4n |
0 \Nfﬂd L W‘Mw
20
1]
0o
3. oo A0 S0 (71— ] [MHz) 300 400 SO0 600 FO0 TN (RO
Freq. Reading | Factor | Result Limit |Ower Limit Height | degres
No- | marz) | @Buv) | (aBim) |(dBuvim)|@Buvim)| (@B) |P=°| (om) | (o) | REm
1 61.0245) 4889 -15.62 3327 40.00 -B.73 QP 300 0
2 73.3593) 5314 -19.63 33.51 40.00 -6.49 QP 300 74
3 55.8984 ) 4930 -17.29 32.01 40.00 -7.99 Qp 300 152
4 131.9389| 4885 -18.67 3028 43.50 -13.22 Qp 300 211
5 161.4742| 51.66 -18.47 3319 43.50 -10.31 QP 300 295
6 208.2148| 4760 -16.23 3137 43.50 -12.13 QP 300 360
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5. Antenna Requirement

5.1. Test Standard and Requirement

Test Standard FCC Part15 Section 15.203

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna can

Requirement

5.2. Antenna Connected Construction

The antenna is a Inductive loop coil Antenna which permanently attached, and the best case gain of the
antenna is 0 dBi. It complies with the standard requirement.

Antenna

-~
34567
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APPENDIX| -- TEST SETUP PHOTOGRAPH

Photo of Conducted Emission Measurement

Photo of Radiation Emission Test
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APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please refer to the test report SZAWW190212001-01.
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APPENDIX 11l -- INTERNAL PHOTOGRAPH

Please refer to the test report SZAWW190212001-01.

---------------- End of Report ----------------
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